B - £ARTS & OPERATORS
MANUAL WINCH

Pull Ahead !

62AAX2L1A & 62AAX2R1A
HYDRAULIC WINCHES

,jr
dp MANUFACTURING, INC. 5647 S. 122nd E. Ave. Tulsa Oklahoma 74146 Tel. 918-250-2450 Fax 918-250-0‘;6‘3.0

Rev: 1212197

RELEASE DATE SERIAL NUMBER




TABLE OF CONTENTS

WARNING AND CAUTION NOTICES - READ BEFORE OPERATING PRODUCT

DIMENSIONAL - 62AAX2L1A

WIRE ROPE INSTALLATION

HYDRAULIC SYSTEM

PLUMBING DIAGRAM

GENERAL INFORMATION AND DP SERVICING INSTRUCTIONS

INSTALLATION DRAWING - MOTOR END - EXPLODED VIEW
PARTS LIST - MOTOR END........... e s e e st e e s n e e eanas 1.10186

INSTALLATION DRAWING - DRUM - EXPLODED VIEW
PARTS LIST - DRUM. ..ottt 1.20158

INSTALLATION DRAWING - GEAR END - EXPLODED VIEW
PARTS LIST - GEAR END.....c..oiiiii e 1.30158

INSTALLATION DRAWING - INPUT SHAFT - EXPLODED VIEW
PARTS LIST - INPUT SHAFT ..o 1.40269

INSTALLATION DRAWING - BASE MOUNT - EXPLODED VIEW
PARTS LIST - BASE MOUNT......oooiiiiiietee e 1.50305

INSTALLATION DRAWING - GEAR END COVER - EXPLODED VIEW
PARTS LIST - GEAR END COVER.......cooiiiiiieeeeeceeeeeeceeeeeee 1.60133

BOLT TORQUE CHART
WARRANTY, OIL SPECIFICATIONS AND HOW TO ORDER PARTS



DANGER

DO NOT DISENGAGE
WINCH UNDER LOAD

/\ DANGER

THE LAST FIVE

WRAPS OF WIRE ROPE
MUST BE LEFT ON

THE DRUM TO ASSIST

THE WIRE ROPE CLAMP IN .
HOLDING THE LOAD

/\ WARNING

WINCHES ARE NOT
TO BE USED FOR
THE LIFTING OR
MOVING OF
PERSONS




ISd 00¥Z ® Wd9 OB UO Pasog 32uowJolad g9 19pow :IION
- - - - 9 A% 0/16 89 00Z1§ 9
8Ly 09¢S 59 008¢¢ g 16¢ 0.5 19 005§ S
0.8 0¥09 86 00048 ¥ 0G¢ 00¥9 GG 0098¢ ¥ .
[S4Y 0569 05 00v Ty ¢ F 80§ 092/ 8y 008SY ¢ 8/t
G/2 0Z18 I3 00/6t z 192 0658 A4 000G 4
872 0186 a¢ 00009 { (44 0¥66 [y 00009 |
Ndd Sal Ndd sal ‘NI Ndi Sa Nd4 Sa1 NI
0334S INM | TINd 3NIT|3334S INN 1TTNd 3NN vI0 340y | G33dS 3NN | TINd 3INIT{A33dS 3NN [1Nd INN vid 3d0Y
9v30 HOM AV39 MO YAV qum 4v39 HOH 4v39 MO YIAVT 1 3ym
'90Lr 3VS 183w jou saop Ayoodod ko S0k
umoys asoy) uoyj 2j0aib %L 03 dn Ajonsn aso saoodod Pnjdy 9O/ JYS YIM 8OUDPJOIID LI 3JD saioodod winig
] - 8¥P Xk 9
LZ¢k 0S¢ G
8¢¢ 74 4
L6/91/6 %91 Z81 ¢
00l 44! 4
HONIM  VLIcXWWca b 1S ]
3d0¥ 340y
EIN A
UM Lo |I8iIM B/Le
seee LA=ALIDVdYD WN&a
, SZ'61 | 6/'65
. L8y — 00°0S -
dAL 00% 131LN0/13 NI 1dN,8/1L 00°9¢ |
S310H L— ISd 00+/08~0AH/ ¥V 00°SZ | ‘
INILNNOW Ol 1NOMIIN T004S33YS )
9L/l 1o ! ~—00'v | —= ! _
0} errTJ = i
CAlR g
1] ,
“ 0S¥l
] Mk
i §lp SLve
| Nivaa 4610W
. D e uw_mZu_w_:moumw
ISd 00¥/08 QAH/¥IV
LN 872 I3 S 13N 1dN v/ . . mmomz%,w mwmom_&xu%
INVLa OvHa LE'C —= L6/ w%%mom T0d-S510m




NOILVTIVLSNI 3d0d FHIM

‘av0ol 3JHL 4I0H

'WNYA 3HL NO Sdvim LON TTM 3ATVA 3MvE HONIM 3HL
340y 3¥M 1N S NVYHL SSIN ‘NOILVLOY WNHA 123¥Y0D 3HL ¥O4
HLIM HONIM 31V33dO LION 0dQ Q3ITIVLISNI LON SI 340¥ 3IYM HONIM i
) "JONVI4 40 YOVE8 WO¥4 SLNN NO QVIYHL OGNV
Q3TIVLSNI A143d0¥d .
. S310H OLNI L708—N L¥3ISNI ‘NOILYLOY WNY¥Ad Ol
SI 3d0Y 3¥M 3HL '33ND3S O3N3LHOIL 38V SLOAN 3INO | 90104090y STTOH ¥IdO¥d NIIMLID 3dOM THIM NOITY

LNAN-X3H




COMMERCIAL INTERTECH MOTOR

TO REVERSE WIRE ROPE PULL N DIRECTION

METHOD 1
REMOVE THE COUNTERBALANCE VALVE AND QUTLET FLANGE.

REMOVE THE MOTOR MOUNTING BOLTS AND ROTATE THE MOTOR 180"
REASSEMBLE MOTOR, COUNTERBALANCE VALVE, AND OUTLET FLANGE.

METHOD 2

SWITCH POSITIONS OF COUNTERBALANCE VALVE AND OUTLET FLANGE.
NOTE: HOSES GOING TO BRAKE HOUSING MAY NEED TO BE LONGER.

MOTOR DRAIN TO TANK OUTLET FLANGE

COUNTERBALANCE

VA
PRESSURE PORT p VALVE
— oI\ PRESSURE PORT
OUTLET FLANGE COUNTERBALANCE MOTCR DRAIN TO TANK
~———” VALVE o
(STD) L R

CHAR-LYNN MOTORS

(STD) L (STD) L

| PRESSURE TO VI ROTATES WINCH DRUM | PRESSURE TO Vi ROTATES WINCH DRUM COUNTER
CLOCKWISE WHEN VIEWED FROM MQTOR END.

CLOCKWISE WHEN VIEWED FROM MOTOR END.

R PRESSURE TC V2 ROTATZS WINCH DRUM COUNTER R PRESSURE TO V2 ROTATES WINCH DRUM
CLOCKWISE WHEN VIEWED FRCM MOTOR END. CLOCKWISE WHEN VIEWED FROM MOTOR END.

TO REVERSE WIRE ROPE PuULL DIRECTION,

TO REVERSE WIRE ROPE PULL DIRECTION,
SWITCH PQOSITIONS OF CARTRIDGE AND PLUG. SWITCH POSITIONS OF CARTRIDGE AND PLUG.
T~ —

PORT V1 L PORT V2 PORT V2 % PORT V1
o}

1
CARTRIDGE / \P'_UG ‘/:K
: PLUG CARTRIDGE

TYPICAL WINCH HYDRAULIC SYSTEM

WINCH CONTROL VALVE
(3 POSITICN, 4 WAY, MOTOR

O TO MOTOR
SPOOL W/RELIEF VALVE) e _
RELIEF
VALVE TO MOTOR
FLUID RETURN !
LEVEL—\ FILTER
HYDRAULIC Y =
PUMP j ﬁ— ——————— -

RESERVOIR -[
STRAINER

ALL UTILITY UNITS ARE BI-DIRECTIONAL WITHOUT MANIPULATION OF CARTRIDGE, AND OR PLUG LOCATIONS.

NOTE: IF TENSIONER AND, OR FAIRLEAD OPTIONS EXIST, THEN REVERSAL OF THEIR POSITION
IN RELATION TO WINCH MUST TAKE PLACE BEFORE REVERSAL OF WIRE ROPE PULL DIRECTION CAN OCCUR.




WINCH PLUMBING DIAGRAM

| MOTOR DRAIN
| | TO TANK

:

®©

rr

—H

|
A0 N
@
s
TT7 1T

TO PORT

@\E@ or— -

0

/

TO PORT St

V-

@ﬁTO PORT S2

@___

/@

|
'

SEE 1.10186 MOTOR END INSTALLATION
BILL OF MATERIALS



_ . SERVICE INSTRUCTIONS DP BRAKE

.. GENERAL:

The winch is fully hydraulic with a multi disc wet brake. The brake is spring applied and hydraulically released, and will
automatically set any time the winch control valve is in neutral or in case of power failure. When the hydraulic pressure is
less than 270 psi, the brake will set.Hydraulic power must be restored before brake will release.Maximum brake torque is
achieved at 0 psi.(These winches are not to be used for moving or lifting people.)

DISASSEMBLY OF BRAKE
(REFER TO MOTOR END INSTALLATION DRAWING 1.10186)
1. Disconnect brake hoses (item 34 & 35) at connections (item 33) on brake housing (item 5). wrap hose ends to
prevent dirt contamination.

2. Disconnect motor from brake housing (item 5) by removing four capscrews (item 7), and lock washers (item 8).
Allow oil to drain.

3. Remove outer brake housing (item 5) by removing six capscrews (item 9) and lock washers (item 10).
CAUTION: Since housing is under spring loading of approximately 3,500 Ibs., the capscrews
should be loosened evenly until spring force has been relieved.

4. In removing housing (item 5), the bearing (item 22) may come with it or remain on brake shaft (item 23), or the
brake shaft may also slide out.

5. Remove o-ring (item 11) from brake adapter (item 26).

6. Remove friction plates (item 20), drive plates (item 21), and dowel pins (item 18) from piston (item 17).

7. Remove piston (item 17) from brake adapter (item 26) being careful not to damage o-rings on piston. Next,
remove o-rings and back-up rings (item 12, 13, 14, & 15) from piston.

8. Finally, remove springs (item 19) and bearing (item 22) from brake adapter (item 26).

ASSEMBLY OF BRAKE
1. Lubricate all o-rings and back-up rings with clean hydraulic oil used in the system.
2. Clean all parts thoroughly and visually examine for cuts, dents or other damage before assembly. Repair
or replace parts with such defects.
3. Install bearing (item 22) into brake adapter (item 26) and insert twelve springs (item 19) into holes in adapter.
Next install shaft (item 23) into bearing (item 22).
4. Insert dowel pins (item 18) into respective holes in brake adapter (item 26).
5. Assemble o-rings and back up rings (item 12, 13, 14, & 15) on piston (item 17). Place back up nngs as illustrated.
6. Insert piston (item 17) fitted with seals into brake adapter (item 26) and over dowel pins (item 18) and tap down
until piston face is resting against springs (item 19).
7. Insert a friction plate (item 20) alternating with a drive plate (item 21) into piston (item 17) and over shaft (item 23)
until all plates are in place in sequence illustrated.
8. Next, place bearing (item 22) onto brake shaft (item 23).
9. Place o-ring (item 11) in position on brake adapter (item 26). Finally and with care not to pinch o-ring seals on
piston, slide the housing (item 5) into place over the dowel pins (item 18) and tap down until firm. Install
lock washers (item 10) and capscrews (item 9) in place until all six shoulder up. proceed to tighten evenly
against spring pressure until housing face (item 5) is in full contact and capscrews are torqued to 50 ft. Ibs.
10. The motor, and o-ring (item 6) can now be reinstalled on the housing (item 5). Then insert into brake housing
(item 5) and secure with capscrews (item 7), lock washers (item 8).
Reconnect brake hoses (item 34 & 35) as shown on winch plumbing diagram, (same as motor end installation).
11. Refill winch with oil through gear end cover fill port (refer to gear end installation drawing). Allow
time for oil to travel through brake end.
12. Before running winch, loosen adapter connections (item 33) at brake slightly to bleed air from brake release
hoses (item 34 & 35) with hydraulic oil under pressure. Retighten connections and winch is ready to operate.
(Note: pressure should not exceed 100 psi during bleeding.)

BRAKE TROUBLE SHOOTING
1. Brake will not release:
(a) Insufficient system pressure to brake.  (b) Damaged o-rings or back up ring seals (item 12, 13, 14, or 15).
(c) Damaged piston (item 17). (d) Damaged seal surfaces within housing (item 5).

(e) Damaged bearing (item 22). (f) Friction or drive plates (items 20 or 21) warped or heat damaged.
2. Brake will not apply or applies but torque low:

(a) Damaged springs (item 19), either broken or heat damaged and having taken a permanent set.
(b) Friction plates (item 20) worn out.

3. Oil leaks externally from brake. (a) Damaged o-ring seal (item 11).



981011

NOILVTIVLSNI N3 dOLOW

H

B 10

7=

u:

e
W_
QWM

%-m T

"

|

I




1.10186 PARTS LIST
MOTOR END INSTALLATION

PART

LOC. NO. DESCRIPTION
1. 73032 MOTOR - HYDRAULIC
2, 11782 SUPPORT - MOTOR END
3. 11541 VALVE - COUNTERBALANCE

1. 9962 O-RING - 17/81.D. x 1/8 SECTION
4, 1455 CAP SCREW - SOCKET HEAD - 1/2 - 13NC x 3 1/4
5. 11515 HOUSING - BRAKE
6. 9620 O-RING - 5 1.D. x 3/32 SECTION
7. 1403 CAP SCREW - HEX HEAD - 1/2-13 NC x 1 1/2 - GRADE 5
8. 1495 WASHER - LOCK - 1/2
9. 1387 CAP SCREW - HEX HEAD - 7/16-14 NC x 3-1/2 - GRADE 8
10. 1388 WASHER - LOCK - 7/16
1. 9844% O-RING -6-3/4 I.D. x 1/8 SECTION
12. 9853# O-RING - 6-1/2 1.D. x 3/16 SECTION
13. 9854# RING - BACK-UP - 6-1/4 1.D.
14. 9851# O-RING - 5-3/8 I.D. x 3/16 SECTION
15. 0852# RING - BACK-UP - 5-3/8 I.D.
16. 9843 O-RING - 5-1/2 I.D. x 1/8 SECTION
17. 11443 PISTON - BRAKE
18. 3263 PIN - DOWEL - 5/16 x 3-1/2
19. 2319** SPRING - COMPRESSION
20. 11603** PLATE - DISC - FRICTION
21. 3159 PLATE - DRIVE - BRAKE
22. 81434 BEARING - BALL - 1-3/4 1.D.
23, —4688/ 750 SHAFT - BRAKE
24, 9889 SEAL-51.D.x 6x1/2
25, 11372 BEARING - BRONZE - 4-1/2 1.D.
26. 11775 - ADAPTER - BRAKE
27. 12454 MANIFOLD - VALVE/MOTOR
28. 9962 * O-RING-1-7/81.D.x 1/8
29. 1458 CAP SCREW - SOCKET HEAD - 1/2-13NC x 1 3/4
30. 1144 WASHER - LOCK - HI COLLAR - 1/2
31. 76029 ADAPTER - 45° - #4 O-RING/#4 MJIC
33. 76017 ADAPTER - 90° - #4 O-RING/#4 MJIC
34. 75038 HOSE - 1/4 -R1 x 12"
3s. 75009 HOSE - 1/4 - R1 x 10"
36. 10708* TAG - WARNING
37. 3328 RING - RETAINING - 5 x .111T
38. 70034 CARTRIDGE - C'BAL - VALVE
39. 1157 CAPLUG - #4 RED - 1/4
40. 1179 CAPLUG - PLASTIC 20 -SI.D.

*NOT SHOWN ON EXPLODED DRAWING.
** THESE ITEMS SOLD IN 9400 KIT ONLY.
# THESE ITEMS SOLD IN 9406 KIT ONLY.

:



B

k====4
|
]
|

—

DRUM INSTALLATION
1.20158

i
o 0
“ "_
! !
-__3 1 \
It
| e _ }
Iy __, _ ““
|
N - _ __
I
[ LT
_ I
[ N
! i
_ I
_ U
_ I
g1l




LOC.

OO H WN -

]
>
A
o

8

14152
14247
14153
9623
10782
1690

1.20158 PARTS LIST
DRUM INSTALLATIO

ZI_I

DESCRIPTION

DRUM

KEY - SHAFT - OUTPUT
SPACER - DRUM

O-RING 4 1/21.D. x 1/8 SECTION
UBOLT-1"

NUT - HEX - 3/4 - 10NC

NaPMNNDNN -






1.30158 PARTS LIST

GEAR END INSTALLATION
PART
LOC. NO. DESCRIPTION
1 14137 SUPPORT - GEAR END
2 14129 GEAR - RING
3 14147 CLUTCH - KICKOUT
4 14157 CARRIER - ASSEMBLY - FREE SPOOL
5 14150 ADAPTER - COVER
6 14130 GEAR - SUN
7 14136 SHAFT - OUTPUT
8 14138 SPACER
9 14144 PISTON - KICKOUT
10 14143 CYLINDER - KICKOUT
11 14145 CAP - CYLINDER - KICKOUT
12 14146 FORK HALF - KICKOUT
13 4300 NUT - SELF-LOCKING - 3/8 - 16UNC
14 9968 O-RING - 19/16 1.D. x 1 3/4 O.D. SECTION
15 9743 O-RING - 9/16 1.D. x 3/32 SECTION
16 9857 O-RING -11.D.x13/16 O.D. x 3/32
17 3703 SPRING - COMPRESSION
18 1210 CAP SCREW - HEX HEAD - 1/4 - 20NC x 3
19 1295 WASHER - LOCK - 1/4
20 78403 ADAPTER - 90°
21 78402 ADAPTER - TEE
22 9715 O-RING - 14 1.D. x 14 1/4 O.D. x 1/8 SECTION
23 1617 CAP SCREW - HEX HEAD - 3/4 - 1O0NC x 6 1/2
24 1695 WASHER - LOCK - 3/4
25 11372 BEARING - BRONZE - 4 1/2 |.D.
26 3328 RING - RETAINER - 5 x .111T
27 9889 SEAL-51.D.x6x1/2
28 3060 RING - RETAINER - 4 1/3x .109T
29 69095 TUBING - NYLON - 1/4 O.D. - AIR - DOT - COLD
30 76046 PLUG - O-RING
31 3126 GEAR - RING
32 13306 GEAR - SUN - SECONDARY - 15T
33 3041 RING - RETAINER -2 7/16 X .078
34 12516 CARRIER ASSEMBLY - SECONDARY
35 13164 WASHER - THRUST - NYLON - 3 1/2 O.D. x 3/16
36 9695 O-RING -8 3/41.D. x 1/8 SECTION
37 3128* RIVET - POP OPEN
38 1051 CLAMP - TUBING - INSULATED - 1/4
39 3541 TIE CABLE -6" LONG
40 14242 MANIFOLD - KICKOUT

*NOT SHOWN ON EXPLODED DRAWING.

E

NOBNSSSa2aabataN2dNAlO0O0RORWROWEWA- =



INPUT SHAFT INSTALLATION
1.40269



Yy
>
A
-

<

14161

1.40269 PARTS LIST

INPUT SHAFT INSTALLATION

DESCRIPTION

INPUT - SHAFT



G0¢0G 1L
NOILV TTVLSNI
INNOW 34SVvH

/LT




PART
LOC. NO.
1 14127
2 14126
3 1605
4 1690
5 1695
6 10466*
7 1165*
8 1477
9 1390
10 1394
11 14086
12 14078
13 14234
14 14169
15 1076
16 3133
17 1013
18 1491
19 3696
20 3697
21 1404
22 1490
23 1495

1.50305 PARTS LIST
BASE MOUNT INSTALLATION

DESCRIPTION

BASE ANGLE - FRONT

BASE ANGLE - REAR

CAP SCREW - HEX HEAD - 3/4 -10NC x 2 1/4 GRADE 5
NUT - HEX - 3/4 - 10NC

WASHER - LOCK - 3/4

PLATE - INFORMATION

RIVET - DRIVE

SHOULDER BOLT - SOCKET HEAD - 1/2 x 1 1/4
NUT - HEX - 3/8 - 16NC GRADE 2
WASHER - FLAT - 3/8

LEVER - BRAKE - BAND - 2" x 7/8" SPLINED BORE
LEVER - BRAKE - BAND - 3" x 1” BORE

BAND ASSEMBLY - BRAKE
SHAFT - BRAKE - BAND

YOKE - CLEVIS - 1/2 NF

PIN-CLEVIS-1/2"Dx 11/2L
PIN-COTTER-1/8 x 1

NUT - HEX - 1/2 - 20NF

SPRING - PNEUMATIC - BRAKE - AIR - W/CLEVIS
PIN - SPIROL - 3/8 x 1 1/2L - HEAVY DUTY

CAP SCREW - HEX HEAD - 1/2 - 13NC x 1 3/4 - GRADE 8
NUT-HEX - 1/2 - 12NC GRADE 2
WASHER - LOCK - 1/2

*NOT SHOWN ON EXPLODED DRAWING.

NNN—*—*NI\)NM—‘—*—\—‘A-&A&—\



¢¢109°1L
NOILVTIVLSNI ON3J dvid

6 I _©
L
(3 _
A
@\éi
5 —{Il
5



LOC.

OCOO~NOOEWN -

14142
14141
14038
14037
3632
3267
9602
9678
2323
14139
14131
14140
14165
13164
9695
81612
3321
76343
76344
1157
3059
1317
1395

1.60133 PARTS LIST
GEAR END COVER INSTALLATION

DESCRIPTION

COVER - GEAR END
PISTON - KICKOUT
SLEEVE PISTON
WASHER - THRUST

RING - RETAINER -~ ROUND SECTION -3 0.D. x.100 DIA.

RING - RETAINER - 1 9/16 x .062T
O-RING-23/41.D.x30.D. x 1/8 SECTION

O-RING -2 1/2 1.D. x 1/8 SECTION
SPRING - COMPRESSION

COUPLING - SPLINED

GEAR - SUN

PLATE - DRIVE

CARRIER - ASSEMBLY

WASHER - THRUST

O-RING 8 3/4 1.D. x 1/8 SECTION

BUSHING - BRONZE 5.8 O.D. x 3/8"1.D. x 3/8 L.

RING - RETAINER - 7/8 x .08 ROUND SECTION

PLUG - SOCKET HEAD - 0-RING BOSS - MAG #10
PLUG - O-RING - BOSS - #10 - SOCKET HEAD - 7/8-14
CAPLUG - #4 - RED - 1/4NPT

VENT - RELIEF

CAP SCREW - HEX HEAD - 3/8 - 16NC x 5 1/2 - GRADE 8
WASHER - LOCK - 3/8

lo
2

[ NEPUE NI NUSU UK W L U (I UL (P (U UK U N VS W (O JESE G QNP U e G

NN



BOLT TORQUES

SIZE GRADE 5 GRADE 8
THREADS /0 IN. ftlb. ft.1b.
1/4 -20 6 9
5/16 - 18 13 18
3/8 -16 23 35
7/16 - 14 35 55
12 -13 55 80
9/16 - 12 80 110
58 -11 110 | 170
3/4 -10 200 280
78 - 9 320 460
1 -8 480 680
1-1/8 - 7 600 960
1-1/4 - 7 840 1360
1-3/8 - 6 1100 1780

NOTE: SUGGESTED TIGHTENING VALUES ONLY

UNLESS OTHERWISE NOTED.



period not to exceed one year from the date of shipment.

obligation to the purchaser.

contractual or otherwise.

WARRANTY

DP Manufacturing, Inc. warrants each product manufactured by it to be free from defects in material or workmanship for a

This warranty is limited to replacing any part or parts manufactured by DP manufacturing, Inc. and found, upon
examination at our factory, to be defective due to materials or workmanship. Freight, express and/or installation charges
shall be borne by the purchaser. Provided further, that the purchaser gives written notice to the factory of such defects, and
that during said period the product was properly cared for and operated under normal conditions.

DP Manufacturing, Inc. will not warrant any part that has failed as a result of abuse, negligence, misuse, accident or
installation made by other, nor, to any part made inoperative because of wear occasioned by use, nor any product which
has been altered in any way so in our judgment affects its operation or reliability.

DP Manufacturing, Inc. will not be liable for loss of time to the purchaser while the product is out of service, nor for any
labor or other expense, damage or loss, statutory or otherwise, occasioned, or claimed to be occasioned, by such defective
parts or failure. the correction of such defects by repair or replacement shall constitute a fulfillment of all the company's

No employee, agent, distributor, or dealer of DP Manufacturing, Inc. shall have the right to modify or change this warranty
without written authorization signed by an officer of DP Manufacturing, Inc.

This warranty is in lieu of all warranties expressed or implied and any and all other obligations or liabilities on its part

DP Manufacturing, Inc. reserves the right to make changes and improvements in its products without incurring any
obligation to install any such changes or improvements upon its products previously manufactured.

HOW TO ORDER PARTS

IMPORTANT: To insure satisfactory product performance
after repairs, always use genuine DP Manufacturing
replacement parts.

1. MODEL IDENTIFICATION

Always furnish the DP Model Number and Serial
Number when ordering parts. This information is found
on the product nameplate.
2, PART NUMBER AND DESCRIPTION
In addition to the serial number, always give the
part number and description of each part ordered.
If there is any doubt as to the correct part number
and description, furnish a dimensional sketch or
return the part to be replaced, transportation
charges prepaid.
Your cooperation in furnishing as much information as
possible will assist us in filling your orders correctly in the
shortest possibly time.

Send orders to:

DP Manufacturing, Inc.
5647 South 122nd East Ave.
Tulsa, Oklahoma 74146
(918) 250-2450

OIL SPECIFICATIONS

HYDRAULIC SYSTEM

AMBIENT TEMP. RANGE
120°F to -15°F SAE10WHydraulic

40°F to -50°F MIL-L-486167 (OEA)
Filtration Level: 25 Micron or lower

Control Valve Type: 3-position-4-way Motor Spool

HYDRAULIC OIL

LUBRICATION

AMBIENT TEMP. RANGE
120°F to 10°F

40°F to -25°F 75W80

30°F to -S0°F Conoco DN600 or Equiv.
Initial Change: After 6 weeks or 10 hours of operation.
Periodic Change: Lube should be changed on an annual
basis or every 50 hours of operation.

GEAR LUBRICANT*
SAE 50

* Maintain amount of lube at level plug.

* If unit is not mounted horizontally, consult factory for
fill and drain.




